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Example 4.14 Colorado Hospital Association Stewardship Collaborative Guidelines for SSTI
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Guideline for the Management of Adults Hospitalized with Skin and Soft Tissue Infection

most cases should be avoided.

3 key concepts to optimize antibiotic use in the management of skin infections:

1) Most skin infections are caused by Staphylococcus aureus and streptococci — antibiotics
should be targeted toward these gram-positive pathogens.

2) antibiotics with a broad spectrum of gram-negative activity are NOT recommended and in

3] For patients with an appropriate clinical response, the recommended treatment duration is 5
— 7 days. Longer treatment durations are generally unnecessary.

Guideline applicable to patients with: cellulitis, erysipelas, cutaneous abscess, or wound infection

Guideline NOT applicable to clinical scenarios requiring specialized management, including but not
limited to: suspected or confirmed necrotizing or deep tissue infection, diabetic foot infection, infected
ulcers, surgical site infection, animal/human bites, undrained abscesses, periorbitalforbital/perineal
infections, critical iliness, bloodstream infection, pregnancy

MNon-purulent cellulitis

Abscess, wound infection,
or purulent cellulitis

Common pathogens
B-hemelytic streptococci and MSSA

Common pathogens
MRSA, MSSA, and streptococci

1

1

Initial antibiotic selection
Recommended: Cefazolin 2gm IV Q8H*

If severe B-lactam allergy or history of or concern
for MRSA: Vancomycin 15 mg/kg IV Q12* or
refer to institutional vancomycin protocol

-

Transition to oral therapy
Cefazolin = Cephalexin 500mg PO Q6H* or
Dicloxacillin 500mg PO Q6H*

Vancomycin = TMP-SMX DS 1 tab PO BID
(2 tabs if >80kg)* or Clindamycin 300-450mg PO
TID

Target antibiotic selection to microbiologic data when available

Drain abscesses and send purulence for culture

Initial antibiotic selection
Recommended: Vancomycin 15 mg/kg IV Q12* or
refer to institutional vancomycin protocol

If vancomycin allergy: Linezolid 600mg IV or PO
Q12H or Daptomycin 4mg/kg IV Q24H*

1

Transition to oral therapy
Vancomycin or daptomycin = TMP-SMX DS 1 tab PO
BID (2 tabs if >80kg)* or Doxycycline 100mg PO BID

Linezolid =+ Linezolid 600mg PO BID

Target antibiotic selection to microbioclegic data when available

1

-

Treatment duration for patients with an
appropriate clinical response: 5 —7 days

Treatment duration for patients with adequate
abscess drainage (if applicable) and an appropriate
clinical response: 5 — 7 days

This is intended as a guide for evidence-based decision-making and should not replace clinical judgment.

*antibiotic doses based on normal renal function, adjust as appropriate; always assess for antibiotic allergies and drug interactions
rReferences: Practice Guidelines for the Diagnosis and Management of Skin and Soft Tissue Infections: 2014 Update by the infectious
Diseases Society of America Clin infect Ois 2014; 52:285-92, NEMM 2015;372:10093_ Arch int Med 2011;171-1072

For more information about this example contact Toni Foos, RN, BSN, CIC at Toni.Foos@cha.com

CDPH does not endorse the specific content or recommendations included in these examples.
They are illustrative purposes only.
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